


Comprehensive Wastewaler Management Plan
with Water Resources

2.3.1 Existing Customer Base and Town-wide Water Use Patterns

The BWD serves approximately 23,368 customers (2013 ASR) through 7023 service connections.
100% BWD customers, including all public buildings, including connections to Bridgewater State
University, are metered. Residential use accounts for approximately 89 % of demand (2013 ASR).
The following sections discuss the nature of the customer classes and outlines information
available about other water development and use within the Town.

0
2.3.2 Current Water Use |

The Bridgewater Water Department obtains water from 8 groundwater sources, which are
summarized in Table 2-7: Water Supply Sources Permitted Production and Yield. Annual metered
[...]

*ATKINSON/FISKE”

'S‘A}Dd GARAVEL
.mlafmocx

FIE GRAN DEFOSITS

4.2.4.9 Bayberry Circle/Ashtead Road Area

Based upon similar review of other areas of
Bridgewater not previously identified as a needs
areas, consideration should be given to include
the Bayberry Circle, Meeting House Square,
Legge Street and Ashtead Drive Area.

Bayberry Circle, Meeting House Square, Legge
Street and Ashtead Drive represent a region of
previously developed residential subdivisions
built in the late 1970’s that are located in dense
glacial til and fine grained deposits not
conducive to septic system construction.

westonandsampson.com 4-25 Weston @ Sampson



Comprehensive Wastewater Management Plan
with Water Resources

'SOIL LIMITATIONS |
'BAYBERRY/ASHTEAD®

DEGAEE OF LIMITATION

- MODERATE

[ SEvERE (HARDPAN-SHALLOW)

]

UNCLASSFED

T NEEDS AREAS
HHEEET NOT SEWERED
Hit]

SOLS OBSERVATION HOLE

"

Septic system replacements are frequent (ten repair permits from 2003 to 2013) and suitable soils
require extensive remove and replace of unsuitable soils sometimes in excess of twelve feet. The
hard pan glacial till results in perched water tables which also lend to failure of systems and
significantly elevated replacement systems.

'FLOOD PLAIN &

WETLAND CONSIDERATIONS’
"BAYBERRY/ASHTEAD'

| SEpE! SEWERED
R [ o i i __— EXISTING SEWER LIE

(0]
505K | AALABLE SEWER
%

NEEDS AREAS
NOT SEWERED

8 \(F Y 708X (21)
]  paR N &
Y. o ' @ > —s
SR VA o2t %
& i\ B helo o

westonandsampson.com 4-26 Weston @SC!H’IDSOH




TR Comprehensive Wastewater Management Plan
AR with Water Resources

The Zoning in this area is currently Residential A/B which now requires one acre lots. The average
lot size of these 104 lots is 26,000 square feet which is consistent with the Residential B half acre
zoning previously required. On the east side of Bayberry Circle are twenty-two lots that are

undeveloped due to perched groundwater.

'SURFICIAL GEOLOGY"
"BAYBERRY/ASHTEAD"

SAND & GAAVEL

TEL & BEDROCK

u FRE GAAMN DEPOSTS
.FLODDFLM ALUVIM
SURFACE WATER
:

NEEDS AREAS
NOT SEWERED

4.2.4.10 On-Site System Needs Area Conclusions

The needs areas outlined in this section would benefit from the extension of sewer. The smaller lots
and challenging soils make replacement of existing systems difficult, expensive and sometimes
awkward. Most require removal and replacement of soil to depths which increase the cost of
system replacement significantly. The off-site alternatives and preliminary sewer connection layouts
(where applicable) are provided in Section 5 of this report. Since the purpose of the study is for
planning purposes, the findings herein are not intended to provide information on individual parcels

or to replace actual Title 5 inspection results.

425 Wastewater Treatment Facility Evaluation of Needs
Improvement needs for wastewater treatment facilities are often separated into three primary

categories:
e Modernization needs, including condition and functional needs,

« Efficiency needs, including energy and process efficiency,
e Permit driven needs, including capacity needs and need for improvements driven by

regulatory changes.

For each of these categories, we have reviewed system conditions related to these needs, and
have prepared the following discussion — including general, plant-wide issues and process area

summaries.

4.2.51 WWTF Discharge Permit Conditions

Permit and regulatory driven needs for the Bridgewater WWTF include treatment capacity and
effluent quality considerations. Each of these are discussed separately, though the permit issues
and capacity are directly inter-related, and have direct effect on each other.

westonandsampson.com 4-27 Weston @EJ‘O[_I_IDSOH



Comprehensive Wastewater Management Plan
) with Water Resources

Representatives of U.S. EPA, Massachusetts DEP and the Town met at the WWTF site in the
summer of 2013 to discuss future permit conditions. At that time, a preliminary draft of the future
NPDES permit was shared by EPA staff. After the basin planning was advanced, and several other
facilities in the Taunton River basin were issued new draft permits, the EPA issued Bridgewater a
draft NPDES permit in the summer of 2014. The new draft NPDES permit included new effluent
limits and effluent quality provisions, several of which the existing WWTF cannot meet. Table 4-3:
New Draft NPDES Permit Limits presents a summary of the requirements of the new draft NPDES
permit issued by the U.S. EPA. A copy of the draft NPDES permit is included in Appendix F: New
Draft of NPDES Permit for WWTF & Comment Letter.

Table 4-3
New Draft NPDES Permit Limits
Effluent Discharge Limitation Measurainant
Characteristic Average Average Maximum Requirement
Monthly Weekly Daily
Flow (MGD) 1.44 Report Continuous Recorder
BODs (mg/l) 20 30 Renort 2x/week, 24 hour
(Ibs/day) 240 360 P composite
TSS (mg/l) 20 30 2x/week, 24 hour
(Ibs/day) 240 360 Rapart composite
pH Range (S.U.) 6.5t08.3 1/Day, Grab
Total Residual 3/day, Grab
Chlorine (ug/l) 21 42
Total Phosphorus 200 ug/l Report 1xfweek', 24-hour
(ug/l) composite
Total Copper 1/Month, 24 hour
11 15 .
(ug/L) composite
Whole Effluent | Acute LC50 = 100% 4/year, 24  hour
Toxicity Chronic C-NOEC 2z 45% composite

The permit requires quarterly reporting for Hardness, Ammonia Nitrogen as N, Total
Recoverable Aluminum, Total Recoverable Cadmium, Total Recoverable Nickel, Total
Recoverable Lead, and Total Recoverable Zinc.

Only from April 1 — October 31:

(Diss;f;lved Oxygen Niotlsss than 6.0 1/day, Grab
mg
Escherichia Coli 2x/week, Grab
126 409 ’
(cfu/100 ml)
Ammonia Nitrogen 3.0 3x/week, 24 hour
%lrgg;’clj) ) 36_0 composite
s/day
Total Nitrogen (mg/l) Report 2/x Week, 24 hour
Report
(Ibs/day) 60 composite

Only from November 1 — March 31:
The permit requires monthly reporting only in the winter season for Ammonia Nitrogen, Total
Kjeldahl Nitrogen, and Nitrite Nitrogen and Nitrate Nitrogen.

westonandsampson.com 4‘28 \J\/eSTOﬂ@F?ﬂmDSﬂn




gy Comprehensive Wastewater Management Plan
- with Water Resources

In response to this draft permit, the town (acting through Weston & Sampson and Stantec)
prepared a comment letter providing input on the draft limits. A copy of the town’s comment letter is
included in Appendix F: New Draft of NPDES Permit for WWTF & Comment Letter. As part of this
commentary, the town urged U.S. EPA to not issue Bridgewater's permit until the permits for the
larger WWTFs (Brockton and Taunton) in the Taunton River basin were finalized. An appeal of the
Taunton permit was resolved in the late spring of 2016, and the remaining permits in the basin are

expected to be issued soon.

The most significant changes from the existing (2003) discharge permit to the new draft are the
nutrient (nitrogen and phosphorus) limits, as summarized in Table 4-4: Comparison of Existing and

Proposed NPDES Permit Limits..

Table 4-4
Comparison of Existing and Proposed NPDES Permit Limits

Effluent Existing (2003) | New Draft NPDES | Notes

Characteristic NPDES Permit Limit | Permit Limit

Total Phosphorus 1.0 mg/l 0.2 mg/l Existing permit limit

12 |bs/day is seasonal. New

limit is year-round.

Total Nitrogen Report 60 Ibs/day Existing permit has a
seasonal ammonia
limit only.

Dissolved Oxygen Not less than 5.0 mg/l | Not less than 6.0 mg/l

The lower phosphorus limit is challenging for the Bridgewater WWTF, and will require modification
to the WWTF process. The nitrogen limit is more challenging — the Bridgewater WWTF was
designed to be able to nitrify, and thereby meet an ammonia limit, but denitrification is more
challenging with the existing process. This nitrogen removal challenge is further complicated by the
limited space on the WWTF site (which is surrounded by wetlands on all sides). Significant
modification to the WWTF process will be needed to meet the new nitrogen limit. The presentation
of the nitrogen limit as an effluent loading in pounds per day provides a small initial relief for
compliance, as current average flows are still around 1.0 mgd, but the long term projections show
the facility up against the 1.44 mgd design capacity, meaning that the plant must be upgraded to
meet a consistent limit of 5.0 mg/l for total nitrogen.

4.2.5.2 WWTF Capacity

In general, the existing capacity (1.44 mgd, ADF) of the Bridgewater WWTF is nominally enough to
meet existing and near future conditions in the town sewer service area. The future flow and load
projections for the town system, including allowances for sewering the defined needs areas,
provisions for infill connections and economic development within the sewer system, and provisions
for future flows from Bridgewater State University, show that additional capacity at the WWTF may
be needed in the future to meet all town and institutional wastewater needs.

426 WWTF Process and Support Area Needs
4.2.6.1 Headworks

The headworks is generally in need of modernization — capacity does not appear to be a significant
issue. Specifically, the preliminary treatment systems (grinder and grit removal) are near then end

westonandsampson.com 4-29 WGSTOHSCHT 1PDSON



] Comprehensive Wastewater Management Plan
i with Water Resources

of their useful service life. The grinder and grit equipment need replacement and the systems need
upgrading.

Grit removal still appears effective in the aerated grit chamber, though grit handling and dewatering
equipment is aging. The grit chamber blowers are beyond their useful life and would benefit from
more efficient systems. Refurbishment or replacement of all of the grit systems is warranted.

The influent grinder is also at the end of its service life. The staff have noted concern with the
passage of solids to the process from the headworks, and would prefer influent screening to
replace the grinder system. Screening options should be reviewed, and appropriate improvements
included in the recommended WWTF upgrades.

4.2.6.2 Seplage Receiving

Septage receiving is generally adequate in configuration and capacity, but equipment is in general
need of modernization. Sepatge mixers, pumps and ancillary equipment should be scheduled for
replacement. Septage receiving and storage tanks should be drained, cleaned and inspected
during the facility upgrade preliminary design to confirm whether concrete tankage and or coatings
need attention.

4.2.6.3 Primary Treatment

The primary clarifiers are in need of attention from a structural and operational position — the
depressed design creates challenges for proper maintenance. The 7 foot side water depth of the
clarifiers is also a concern. Metals and concrete are in poor condition - the structures and systems
are also old and near the end of their useful life. Major clarifier modifications are needed, including
modernization and functional improvements. Elevating the primary clarifiers in the hydraulic profile
should be considered, with relocation of forward flow pumping (currently primary effluent) to the
primary influent side of the process.

The new permit limits for phosphorus removal will likely require a multi-barrier approach to
phosphorus removal. As such, a chemically enhanced primary treatment (CEPT) approach would
play a significant part in effective phosphorus removal. This should be considered in the design of
replacement clarifiers.

4.2.6.4 Forward Flow Pumping

The forward flow pumping system is functional, but also has equipment nearing the end of its useful
service life. While modernization is appropriate for this system, consideration is needed for
changes in the plant hydraulic profile. Hydraulic profile need issues include possible changes to the
level of primary clarifiers, and possible process changes needed in response to new permit limits
that could affect hydraulic profile needs. There is a defined need to more carefully assess the
forward flow pumping process, with a minimum requirement for refurbishment and a maximum
requirement for complete replacement.

Recognizing that the forward flow pumps run continuously throughout the day, energy conservation
is a key consideration in this process. A plan to replace or improve the forward flow pump system
should include enhanced energy management — including pump, motor and control enhancements.

4.2.6.5 Secondary Biological Treatment

The biological treatment process has needs on every level. The existing RBC system continues to
be subject to the effects of aging. Several RBC trains have already been upgraded due to ongoing
active failures (including media failures, shaft bearing failures and related issues). If the RBCs are

weslonandsampson.com 4-30 WBSTOHS;('.II’I' l‘['J-‘SOFI




Comprehensive Wastewater Management Plan
with Water Resources

to remain in service, the systems need to be fully refurbished — any remaining old media will need
replacement, and frames, drives and other ancillary systems will need refurbishment.

The RBC tanks are also an issue hydraulically, as minimal freeboard was provided in the RBC tank
and channel design, and the staff has noted that the limiting factor for processing hydraulic flow
through the plant is the RBC channel. The channels tend to overflow when peak flows through the
plant reach approximately 3.5 mgd. This hydraulic issue needs to be addressed in any upgrade.

The new permit conditions make the continued use of the attached growth RBC process more
challenging, as the plant was built with provisions to nitrify, but the RBC system lacks the flexibility
to denitrify. A process change needs to be considered that can support nitrification and
denitrification, or an add-on denitrification process will be needed. Consideration of process
alternatives is needed to define a plan going forward for the overall treatment process.

4.2.6.6 Secondary Clarification

The load on the secondary clarifiers is limited due to the attached growth process and the lack of
return activated sludge (RAS) needs. The clarifiers are nonetheless limited in their efficiency due to
a shallow sidewater depth (10 feet), and are in need of refurbishment. This system needs to be
considered in the overall treatment process consideration, but as a minimum modernization will be

needed.

4.2.6.7 Disinfection

The disinfection system needs efficiency improvements and some degree of modernization. The
plant staff have indicated that it can be difficult to find gas suppliers for their chlorine gas cylinders
and sulfur dioxide gas. The plant staff have stated a preference for replacement with liquid
hypochlorite and liquid bisulfite for dechlorination. The systems need evaluation and selection of the
best process, and process improvements will be required.

4.2.6.8 Outfall

The outfall system does not have any defined needs based on capacity or condition. For
modernization, if the plant implements instrumentation and control improvements, the addition of an
automated level monitoring system for the river water level at the outfall should be considered.

4.2.6.9 Sludge Storage and Dewatering

The sludge processing facilities at the WWTF are in need of general modernization. The existing
equipment related to sludge storage and transfer is near the end of its expected service life, as are
the belt filter presses used for dewatering, and their support systems. Specifically polymer and
chemical feed systems need to be modernized to improve their efficiency and operability. The
structures (tanks and processing areas appear to be in serviceable condition, and space provided
for dewatering and support appears adequate.

Efficiency improvements in sludge dewatering are generally important to the economics of
municipal WWTF operations — and as such systems offering improved sludge dryness are typically
recommended for evaluation. In the case of the Bridgewater WWTF, these concerns are less
significant due to the proximity of the town's composting area — sludge transport costs here are not
as significant. The major focus in selecting replacement dewatering equipment, and support
systems should be the operations staff's preference for ease of operation and maintenance (O&M).

Sludge processing capacity has not been an issue historically, and should not be a problem with
future increased loadings to the plant. However, the new permit changes triggering significant

westonandsampson.com

Weston(&)Sarnpson
[;



